Home >Documents >DRITEC 4000i DESICCANT DEHUMIDIFIER - pressure-pro.com.au 4000i Desiccant...¢  part # qty...

DRITEC 4000i DESICCANT DEHUMIDIFIER - pressure-pro.com.au 4000i Desiccant...¢  part # qty...

Date post:05-Sep-2019
Category:
View:1 times
Download:0 times
Share this document with a friend
Transcript:
  • DRITEC 4000i

    DESICCANT DEHUMIDIFIER

    78-008 115V & 78-009 230V

    PARTS LIST

  • PART # QTY DESCRIPTION 10-317 4 SCREW, MACH M5-0.8 MM PHP ZP

    12-095 4 WASHER, FLAT .203 ID X .734 OD X .06 THK ZP

    14-103 1 CLAMP, HOSE 6.0 DIA X 1/2 BAND WORM DRIVE SS

    60-2347 1 RING, PROCESS OUTLET

    69-699 1 ASSY, REACT OUTLET DUCT

    69-700 1 ASSY, PROCESS INLET DUCT

  • HEATER BOX ASSEMBLY 115V/ 230V

    PARTS LIST ON NEXT PAGE

  • PART # QTY DESCRIPTION 10-313 15 SCREW, M4 X 0.7 X 6 TC HWH ZP

    11-121 11 NUT, 6-32 SPEED .5 X .875

    13-062 5.5 IN TAPE, ELECTRICAL 3M GLASS CLOTH 69

    14-094 16 RIVET, SEALED 3/16 X .063-.125 GRIP

    30-109 2 HEATER ELEMENT , PTC 120V 60Hz 1800W 240°C

    30-118 2 HEATER ELEMENT, PTC 230V 50/60Hz 1300W 240°C

    41-173 1 GASKET, WIPER SEAL TOP

    41-174 1 GASKET, WIPER SEAL SIDE

    43-027 3 INSULATION, HTR BOX SILICONE FOAM .25 MIDDLE

    43-028 2 INSULATION, HTR BOX SILICONE FOAM .25 BOTTOM

    43-029 1 SEAL, HTR BOX TOP

    43-030 1 INSULATION, HTR BOX SILICONE FOAM .5 HTR

    58-754 1 PANEL, HEATER BOX WRAP

    58-755 1 PANEL, HEATER BOX DIVIDER

    58-756 1 PANEL, HEATER BOX COVER

    58-757 1 PANEL, HEATER BOX

    58-758 1 PANEL, HEATER BOX GUIDE MIDDLE

    58-759 1 PLATE, HEATER BOX WIPER SEAL

    58-760 1 PLATE, HEATER BOX WIPER SEAL DIVIDER

    58-794 1 PLATE, HEATER BOX BAFFLE

  • DESICCANT ROTOR

    PART # QTY DESCRIPTION 14-092 1 CLAMP, HOSE 13.0 DIA X 1/2 BAND WORM DRIVE SS

    14-093 6 RIVET, 1/8 X .25 HD .062-.125 GRIP SS

    35-032 1 ROTOR, DESICCANT 320MM X 100MM

    41-166 2 O RING .625 ID X .813 OD X .093 BLK VITON (AS568A-114)

    58-753 3 PLATE, DRIVE BELT SEGMENT 5.08 (XL) PITCH

    66-484 1 SHAFT, ROTOR DESICCANT

    66-495 1 BUSHING, ROTOR SHAFT INNER

    66-496 1 BUSHING, ROTOR SHAFT OUTER

  • AXLE ASSEMBLY

    PART # QTY DESCRIPTION 11-108 2 NUT, 5/8-11 UNC THIN NYLOC ZP

    12-076 4 WASHER, 5/8 AN .63 ID X 1.187 OD X .06 SS

    42-016 1 DUST CAP, 12” OD WHEEL NYLON BLK

    42-017 1 WHEEL, 12 X 2 X 5/8 BORE GRAY

    42-019 1 AXLE, 5/8 DIA PLATED STEEL

    BOTH ENDS ARE THE SAME SHOWN ENLARGED FOR CLARITY

  • ASSEMBLY REACT PLENUM

    PART # QTY DESCRIPTION 10-326 8 SCREW, 8-32 X 5/16 SLT HWH F TC ZP

    14-094 3 RIVET, SEALED 3/16 X .063-.0125 GRIP

    31-224 2 BUSHING, .375 IN #2865

    41-175 1 GASKET, WIPER SEAL INSIDE

    41-176 1 GASKET, WIPER SEAL OUTSIDE

    58-769 1 PLATE, REACT PLENUM WIPER SEAL OUTSIDE

    58-770 1 PANEL, REACT PLENUM WIPER SEAL OUTSIDE

    58-771 1 PANEL, REACT DEFLECTOR

    58-793 1 BRACKET, REACT PLENUM SUPPORT

    69-683 1 ASSY, REACT PLENUM WELDMENT

  • ASSEMBLY REACT OUTLET DUCT

    PART # QTY DESCRIPTION 41-171 2 GASKET, .375 X .125 CLOSED CELL NEOPRENE PSA

    51-095 1 THERMOFORM, REACT OUTLET DUCT ABS BLK

    51-102 1 THERMOFORM, REACT OUTLET DUCT ABS ROHS BLK

  • ASSEMBLY PROCESS INLET DUCT

    PART # QTY DESCRIPTION 10-318 4 SCREW, THUMB M5 X 0.8 X 10MM SS KNURLED 16MM DIA BLK

    12-097 4 WASHER, #10 RETAINING PUSH NUT ZP

    41-171 39 IN GASKET, .375 X .125 CLOSED CELL NEOPRENE PSA

    51-091 1 THERMOFORM, PROCESS INLET DUCT ABS BLK

    51-101 1 THERMOFORM, PROCESS INLET DUCT ABS ROHS BLK

  • ASSEMBLY BELT TENSIONER

    PART # QTY DESCRIPTION 10-032 1 SCREW, MACH 1/4 – 20 X ¾ HXHD

    10-341 1 SCREW, SHOULDER 1/4 – 20 X DIA 5/16 X 1.00 L SOCHD

    11-013 2 NUT, 1/4 – 20 NYLOC

    12-073 3 WASHER, FLAT 1/4 SAE ZP

    15-073 1 SPRING, EXT .36 OD X 1.25L X .049 ZP

    39-092 1 BUSHING, .315 ID X .75 OD X .88 NYLON BLK

    58-810 1 BRACKET, BELT TENSIONER MOUNT

    58-811 1 LEVER ARM, BELT TENSIONER

  • PART # QTY DESCRIPTION 12-086 13 WASHER, 3/16 RIVET .19 ID X .47 OD X .05 ZP

    14-013 1 TIE, WIRE 6 IN BLACK

    14-054 4 RIVET, 5/32 X 1/4 TRI-FOLD AL/AL BLK

    14-076 1 PUSH MOUNT – NYLON TIE

    14-094 13 RIVET, SEALED 3/16 X .063-.125 GRIP

    20-058 1 FILTER, 11 X 10 X .79 ELECTROSTATIC GREEN

    34-062 1 SENSOR, TEMP/RH CABLED

    51-090 1 THERMOFORM, PROCESS INLET PLENUM ABS BLK

    56-004 2 HINGE, SURFACE MOUNT 40 X 40MM NYLON BLK

    58-750 1 PANEL, LEFT SIDE

    60-2305 1 GRILL, PROCESS INLET PLENUM

  • PART # QTY DESCRIPTION 14-095 8 RIVET, 1/4 X .125-.250 GRIP STL/STL ZP

    40-047 2 GLIDE, SNAP ON 1.00 OD TUBE

    41-171 60.75 IN GASKET, .375 X .125 CLOSED CELL NEOPRENE PSA

    63-222 1 TUBE, FRONT FOOT HANDLE

    69-663 1 ASSY, WHEEL & AXLE

  • PART # QTY DESCRIPTION 10-328 1 SCREW, #4 X 1/4 AB PHP ZP

    34-063 1 SENSOR CABLE ASSY, SPLIT TEMP DEFROST DEHUS

  • PART # QTY DESCRIPTION 10-277 31 SCREW, MACH M5-0.8 X 10 MM BHSCS ZP

    10-335 4 SCREW, MACH M3.5 X .6 X 8MM SHCS BLK

    14-094 9 RIVET, SEALED 3/16 X .063-.125 GRIP

    40-046 1 LATCH, DOOR SLIDE ABS BLK

    44-208 1 DECAL, REACTIVATION OUTLET

    58-749 1 PANEL, RIGHT SIDE

    58-766 1 PANEL, DOOR STORAGE COMPARTMENT

    60-2262 1 PANEL, FRONT (61-1140 IS FINISHED PART TO ASK FOR)

  • PARTS LIST FOR BOTH

    115V & 230V ON

    NEXT PAGE

    115V SHOWN HERE & 230V ON

    NEXT PAGE

  • 230V

    PART # QTY DESCRIPTION 10-277 4 SCREW, MACH M5-0.8 X 10 MM BHSCS ZP

    10-313 1 SCREW, M4 X 0.7 X 6 TC HWH ZP

    12-026 1 WASHER, #10 ANSI EXTERNAL TOOTH ZP

    14-094 7 REVIT, SEALED 3/16 X .063-.125 GRIP

    14-101 7 REVIT – 3/16 X 3/8 TRI FOLD AL/AL

    51-088 1 THERMOFORM, REAR PANEL BLK

    51-099 1 THERMOFORM, REAR PANEL ROHS BLK

    69-662 1 ASSY, HANDLE FOLDING

    69-664 1 ASSY, ELECTRICAL BOX 115V

    69-709 1 ASSY, ELECTRICAL BOX 230V

  • INTERNAL ASSY VIEW RIGHT SIDE

    115V & 230V

    PARTS LIST ON NEXT PAGE

  • PART # QTY DESCRIPTION 10-114 1 BOLT, 8MM X 1.25 X 20MM FULL THD

    10-331 3 SCREW, MACH M6-1.0 X 14MM HWH ZP

    12-004 1 WASHER, M8 ZINC

    12-078 1 LKWSR, M8 ZINC

    14-013 8 TIE, WIRE 6 IN BLACK

    14-091 1 RIVET, 5/32 X 3/8 AL/AL SOFTSET

    14-094 1 RIVET, SEALED 3/16 X .063-.125 GRIP

    14-098 1 CLAMP, CABLE 1/4 NYLON BLK

    14-099 1 CLAMP, CABLE 5/8 NYLON BLK

    37-101 1 BELT, 219 GROOVES X 9.5 WIDTH X 5.08MM (XL) PITCH

    38-110 1 PULLEY, 9.5MM TIMING BELT X 5.08MM (XL) PITCH 23 GROOVES

    41-171 27.5 IN GASKET, .375 X .125 CLOSED CELL NEOPRENE PSA

    43-038 5.0 IN INSULATION, PIPE 4.13 ID X .75 W BUNA-N/PVC RUBBER

    45-048 1 DRIVE MOTOR, 115V 1.9 RPM

    45-049 1 BLOWER ASSY, MOTORIZED IMPELLER 115V 215W 225MM

    45-052 1 BLOWER ASSY, MOTORIZED IMPELLER 230V 144W 225MM

    45-053 1 DRIVE MOTOR, 230V 50Hz 1.6 RPM

    58-751 1 PANEL, BACK BULKHEAD

    69-677 1 ASSY, REACT PLENUM

    69-725 1 ASSY, BELT TENSIONER

  • INTERNAL ASSY VIEW LEFT SIDE

    115V & 230V

    PARTS LIST ON NEXT PAGE

  • PART # QTY DESCRIPTION 10-114 1 BOLT, 8MM X 1.25 X 20MM FULL THD

    10-286 4 SCREW, MACH M4-0.7 X 8MM PHP ZP

    10-313 1 SCREW, M4 X 0.7 X 6 TC HWH ZP

    10-330 4 SCREW, MACH 8-32 X 5/8 HH ZP

    12-004 1 WASHER, M8 ZINC

    12-026 1 WASHER, #10 EXTERNAL TOOTH ZP

    12-078 1 LKWSR, M8 ZINC

    12-086 4 WASHER, 3/16 RIVET .19 ID X .47 OD X .05 ZP

    14-013 2 TIE, WIRE 6 IN BLACK

    14-091 2 RIVET, 5/32 X 3/8 AL/AL SOFTSET

    14-094 8 RIVET, SEALED 3/16 X .063-.125 GRIP

    14-098 1 CLAMP, CABLE 1/4 NYLON BLK

    14-099 1 CLAMP, CABLE 5/8 NYLON BLK

    34-061 1 SENSOR, MICROCONTROLLER TEMP DEHUS

    41-017 2 GROMMET, 1” OD X 1/2 “ ID X 3/32 PANEL

    58-765 1 PANEL, STORAGE SHELF

    69-712 1 ASSY, HEATER BOX 230V

    (69-667) 1 ASSY, HEATER BOX 115V (NOT SHOWN)

  • PART # QTY DESCRIPTION 10-331 1 SCREW, MACH M6-1.0 X 14MM HWH ZP

    13-064 2 IN TAPE, DUCT 2 IN ALUMINUM FOIL

    14-013 1 TIE, WIRE 6 IN BLACK

    34-063 1 SENSOR CABLE ASSY, SPLIT TEMP DEFROST DEHUS

Click here to load reader

Embed Size (px)
Recommended